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Deferred grant requested per 47 CFR 
0.457(d)(1)(ii)? 
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(*) FCC Part 15, Paragraph(s) 15.209(a), 15.225(a), 15.225(e) 
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1.1  Product Description 
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1.2  Related Submittal Grant 
 
 None 
 
1.3  Tested System Details 
 
The FCC ID’s for all equipment, plus descriptions of all cables used in the tested system are: 
  
 None  
 
1.4  Test Methodology 
 
Purpose of Test: To demonstrate compliance with the following tests. 
 

Test Summary 
Summary of Results 

Test Description 
Paragraph 

Number Low Channel Mid Channel High Channel Pass/Fail

Field Strength of Emissions 15.225(a)  
54.5 dBuV/m at 

13.56 MHz  Pass 

Field Strength of Emissions 15.209(a)  
-4.9 dB at 40.68 

MHz  Pass 

Frequency Tolerance of 
Carrier Signal 15.225(e)  

Voltage Variation 
of 10.2 VDC to 
13.8 VDC from 
rated operating 

voltage (12 VDC) 
at +20ºC   Pass 

Frequency Stability Over 
Voltage 15.225(e)  

No frequency 
variation over the 
operating range of 
8 VDC to 28 VDC  Pass 

 
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.  
 
1.5  Test Facility 
 
The open area test site and conducted measurement data were tested by: 
 

TÜV AMERICA, INC 
10040 Mesa Rim Road 

San Diego, CA 92121-2912 
Phone: 858 678 1400 
Fax: 858 546 0364 

 
The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road, 
Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure 
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report. 
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2.0  SYSTEM TEST CONFIGURATION 
 
2.1  Justification 
 
The EUT was initially tested for FCC emissions in the following configuration: 
 
 See Test Setup Photos Exhibit 
 
2.2  EUT Exercise Software 
 
 None 
 
2.3  Special Accessories 
 
 None 
 
2.4  Equipment Modifications 
  
 None 
 
2.5  Configuration of Test System 
 
 See Test Setup Photos Exhibit 
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3.0  FIELD STRENGTH OF EMISSIONS EQUIPMENT/DATA 
  FREQUENCY TOLERANCE OF CARRIER SIGNAL EQUIPMENT/DATA 
  FREQUENCY STABILITY OVER VOLTAGE EQUIPMENT/DATA 

 
Test Conditions: FIELD STRENGTH OF EMISSIONS: Parts 15.225(a) and 15.209(a) 
  FREQUENCY TOLERANCE OF CARRIER SIGNAL: Part 15.225(e) 
  FREQUENCY STABILITY OVER VOLTAGE: Part 15.225(e) 
 
The following measurements were performed at the San Diego Testing Facility:  
 

 - Test not applicable 
 

 - TR-2, Test Room 
 - Canyon #2 (3- and 10-Meter Open Area Test Site), Carroll Canyon, San Diego  

 
Test Equipment Used: 
 
Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed 
LPB 2520/A 739 Antenna, Bilog Antenna Research 1170 05/04 
ESVS 30 466 EMI Test Receiver Rhode & Schwarz 833825/003 05/04 
6228B 6485 Dual DC Power Supply Hewlett Packard 3441A-05771 VBU* 
34401A 6709 Digital Multimeter Hewlett Packard 3146A03945 07/04 
HP8568B 187/188 Spectrum Analyzer Hewlett Packard 2304A02500 04/04 
T30RC 6225 Environmental Chamber Tenney Environmental 27244-02 05/04 
 
 

Remarks: One year calibration cycle for all test equipment and sites. (*) Verified Before Use. 
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Cubic Transportation                   SC405767 
ACT7 
 
Field Strength of Emissions (15.225(a)) 
 
Frequency Maximum Limit 
13.56 MHz 54.5 dBµV/m = 530 µV/m 84 dBµV/m = 15,848 µV/m 
 
NOTE: Measured at 30 meters. No extrapolation required. 
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Cubic Transportation                 SC501493 
ACT7 
 
Frequency Stability Over Voltage (15.225(e)) 
 
12 VDC Nomonal Voltage, 8-28 VDC Operating Range. 
 
The specification states that the frequency may not vary more than 0.01% of the operating frequency (± 0.001356 MHz). 
 
Voltage Frequency Change 
12.0 VDC 13.559 875 MHz None 
8.00 VDC 13.559 875 MHz None 
6.80 VDC 13.559 875 MHz None 
28.00 VDC 13.559 875 MHz None 
32.20 VDC 13.559 875 MHz None 
12.00 VDC 13.559 875 MHz None 
 
Conclusion: There was no frequency variation over the operating voltage range, even when extended  ±15 %. Pass. 
 

Page 16 of 17 
Rev.No 1.0

 
TÜV AMERICA INC    10040 Mesa Rim Road    San Diego, CA 92121-2912    Phone 858 678 1400    FAX 858 546 0364 



 
Report No. SC405767-03 

 

Page 17 of 17 
Rev.No 1.0

 
TÜV AMERICA INC    10040 Mesa Rim Road    San Diego, CA 92121-2912    Phone 858 678 1400    FAX 858 546 0364 

4.0  ATTESTATION STATEMENT 
 
GENERAL REMARKS: 
 
Additional test results provided under TUV report number SC501493 for Frequency Stability Over Voltage (15.225(e)). 
 
 
SUMMARY: 
 
All tests were performed per CFR 47, Part(s) 15.209(a), 15.225(a), 15.225(e) 
 

 - Performed  
 
The Equipment Under Test 
 

 - Fulfills the requirements of CFR 47, Part(s) 15.209(a), 15.225(a), 15.225(e) 
 
 
Testing Start Date: 20 December 2004 
  
Testing End Date: 25 March 2005 
 
 
- TÜV AMERICA, INC. - 
 
Responsible Engineer: Responsible Engineer: 

 
 

Jim Owen Chuck Rickard 
(EMC Manager) (EMC Engineer) 

 




